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READ AND COMPANY
727 VENICE BLVD., LOS ANGELES, CA 90015, USA. 

The following sample(s) was/ were submitted and identified on behalf of the client as: 
Sample Description: SMCC22 POLYCOTTON CANVAS 
Style/Item No.: SMCC22
Supplier: READ AND COMPANY 

Test Requested: 
Determine the flame resistance in accordance with test method 1 of NFPA 701 :2015 Standard Methods 
of Fire Tests for Flame Propagation of Textiles and Films 

Test Results: -- See attached sheet --

Conclusion: The tested sample "As received" meets the requirements of Test Method 1 of NFPA 
701 :2015. 

Test Period: 
Sample Receiving Date 
Test Performing Date 

Signed for and on behalf of 
SGS-CSTC Co., Ltd. Anji Branch 

Allen Zou 
Technical Manager 

JUN.07, 2017 
JUN.07, 2017 TO JUN.13, 2017 
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Motnbel orihs SGS Group (SGS SA) 








